


SOLE - AF80(580810) PARTS LISTSOLE - AF80(580810) PARTS LIST
Dyaco # Description Spirit # Qty

2 Frame Base 003015 1
3 Incline Bracket 003160 1
4 Right Upright 003146 1
5 Left Upright 003159 1
6 Console Support 003109 1
7 Locking Cable Assembly 022649 1

15 Handrail Support 003156 1
17 Release Lever 000506 1
19 Cylinder (1000N) 023095 1
20 Drive Belt 022553 1
21 Front Roller W/Pulley 022694 1
22 Rear Roller 022753 1
23 Running Deck (1425 x 614 x 25) 000440 1
24 Running Belt (510 X 3210 X 2.5) 000953 1
25 PVC Handgrip 003001 2
27 Steel Cable Tension Spring 010026 1
28 Wire Clamp 020457 1
29 Wire Tie Mount 010083 8
30 Lubricant 022271 1
31 Steel Cable 007175 1
32 Top Frame Cover (1060mm x 675mm) 000969 1
33 Bottom Frame Cover (810mm x 675mm) 003161 1
34 Motor 003163 1
35 Incline Motor 022696 1
36 Controller 003246 1
37 800m/m_Speed Cable (Upper) 022754 1
38 800m/m_Incline Cable (Upper) 022755 1
39 Handpulse Assembly 022672 2
40 1200m/m_Sensor W/Cable 003343 1
41 Breaker 022448 1
42 Power Socket 022658 1
43 On/Off Switch 022476 1
44 Power Cord 022812 1
45 100mm × 764 × 764_Connecting Wire (Black) 000321 1
46 300mm × 764 × 764_Connecting Wire (White) 000320 1
47 300mm × 764 × 764_Connecting Wire (Black) 000319 1
48 800m/m_Computer Cable (Upper) 022720 1
49 1150m/m_Computer Cable (Lower) 022721 1
50 1200m/m_Computer Cable (Middle) 000575 1
51 1000m/m_Ground Wire 000555 1
52 Console Assembly 003241 1

52~1 Console Top Cover 003248 1
52~2 Console Bottom Cover 003249 1
52~3 INCLINE Key 003250 1
52~4 SPEED Key 003251 1
52~5 Drink Bottle Holder (L) 003072 1
52~6 Drink Bottle Holder (R) 003073 1
52~7 Lower Controller Button – TPR 003254 1
52~8 Button Frame 003255 1
52~9 STOP Key Cover(Outer) 003256 1

52~10 START Key Cover(Outer) 003257 1
52~12 PCB Board 003294 1
52~16 Front Console Cover (Top) 003377 1
52~17 Front Console Cover (Bottom) 003057 1
52~18 300m/m_Safety Switch Module W/Cable 003261 1
52~19 Fan Assembly 003066 1
52~20 Deflector Fan Grill 003263 1
52~21 Anchor 004373 3
52~22 550m/m_Speaker W/Cable 003062 1
52~23 200m/m_Speaker W/Cable 003063 1
52~24 Amplifier Controller 003267 1
52~25 300m/m_Sound Board 003268 1
52~26 500m/m_Sound Board 003269 1
52~27 Receiver, HR Assembly 003270 1
52~28 Fan Grill Anchor 000807 3
52~30 3.5 × 32m/m_Sheet Metal Screw 000914 8
52~31 Speaker Iron Net (L) 003272 1
52~32 Speaker Iron Net (R) 003273 1
52~33 Face Plate Lens Cover 003274 1
52~35 Badge, Console 003076 1
52~36 600m/m_Amplifier Cable 003337 1
52~37 3 × 10m/m_Sheet Metal Screw 023082 2
52~39 400m/m_Console Ground Wire 005013 1
52~40 STOP Key-TPR 003277 1
52~41 START Key-TPR 003278 1
52~42 7.5" LCD Transparent Piece 003327 1
52~43 7.5" Water-resist Rubber 003336 1

53 Motor Top Cover 003359 1
54 300m/m_Speed Adjustment Switch W/Cable 003068 1
55 300m/m_Incline Adjustment Switch W/Cable 003069 1
56 Cushion 030060 6
57 Ø75 × 35L_Transportation Wheel 022479 2
58 Ø62 × Ø32 × 30L_Transportation Wheel 000127 2
59 Foot Rail Cap (L) 000603 1
60 Foot Rail Cap (R) 000604 1
61 Frame Base Cover (L) 003372 1
62 Frame Base Cover (R) 003373 1
63 Left Handgrip Side Cap (L) 003005 1
65 Left Handgrip Side Cap (R) 003006 1
66 Right Handgrip Side Cap (L) 003007 1
67 Right Handgrip Side Cap (R) 003008 1
68 Rear Adjustment Base (L) 003316 1
69 Rear Adjustment Base (R ) 003317 1
70 Motor Cover Anchor 022484 2
71 Ø10 × Ø24 × 3T_Nylon Washer(A) 023214 2
72 Ø50 × Ø13 × 3T_Nylon Washer(B) 023215 4
73 Adjustment Foot Pad 022713 2
75 800m/m_Safety Key 004374 1
76 Belt Guide 000595 2
77 Wheel Sleeve 023101 2
79 Foot Rail (1380mm) 000971 2
80 1/2" × 1-1/4"_Carriage Bolt                                 007086 2
81 1/2" × 1"_Hex Head Bolt 003083 2
82 3/8" × 4-1/2"_Socket Head Cap Bolt (Alloy Steel) 000580 1
83 3/8" × 3-3/4"_Button Head Socket Bolt 007112 1
84 3/8" × 1-1/2"_Hex Head Bolt 000062 1
85 3/8" × 1-1/4"_Hex Head Bolt 004372 4
86 3/8" × 2"_Flat Head Socket Bolt 022885 2
87 5/16" × 1"_Button Head Socket Bolt 000125 2
88 5/16" × 2-3/4"_Button Head Socket Bolt 022314 2
89 M8 × 60m/m_Hex Head Bolt 030025 1
90 M8 × 80m/m_Socket Head Cap Bolt (Alloy Steel) 023022 2
92 M8 × 35m/m_Flat Head Countersink Bolt 030020 8
93 M3 × 10m/m_Phillips Head Screw 030019 1
94 M5 × 20m/m_Phillips Head Screw 007114 1
96 5/16" × 42 m/m_Button Head Socket Bolt 007115 1
97 M5_Nyloc Nut 007096 1
98 1/2" × 8T_Nyloc Nut 023102 4
99 3/8" × 7T_Nyloc Nut 000080 4

100 5/16" × 6T_Nyloc Nut 030039 3
101 M8 × 8T_Nyloc Nut 004064 1
102 3/8" × 6.5T_Nut 010125 3
103 M3_Nut 007124 1
104 Ø35 × Ø5/16"  × 1.5T_Flat Washer 010099 2
105 Ø25 × Ø10 × 1.5T_Flat Washer 007116 4
106 Ø19 × Ø10 × 1.5T_Flat Washer 003116 4
107 Ø5 × Ø10 × 1.0T_Flat Washer 007117 2
108 Ø5/16" × Ø18 × 1.5T_Flat Washer 000077 1
109 Ø5 × Ø12 × 1.0T_Flat Washer 007118 1
110 Ø5 × Ø15 × 1.0T_Flat Washer 006148 8
111 Ø6 × Ø23 × 13 × 5.5 × 3T_Nylon Dished Washer 023128 4
112 Ø5.5 × 27 × 60 × 1.0T × 2.5H_Concave Washer 003143 4
113 Ø10 × 2T_Split Washer 000053 8
114 M3_Split Washer 007121 1
115 M5_Star Washer 007122 4
116 4 × 12m/m_Sheet Metal Screw 000070 4
117 5 × 16m/m_Tapping Screw 010110 58
118 5 × 19m/m_Tapping Screw 030057 1
119 3.5 × 6 m/m_Sheet Metal Screw 023126 2
120 5 × 16m/m_Tapping Screw 010110 19
122 3.5 × 12 m/m_Sheet Metal Screw 010113 51
124 3 × 10 m/m_Tapping Screw 023082 4
125 4 × 50m/m_Sheet Metal Screw 003122 2
126 3.5 × 16 m/m_Tapping Screw 022979 8
127 3 × 10 m/m_Sheet Metal Screw 023082 2
128 M5_Speed Nut Clip 010109 6
130 5/16" × 1/2"_Button Head Socket Bolt 003078 8
131 Combination M5 Allen Wrench & Phillips Head Screw Driver 000089 1
132 M6_Allen Wrench 022973 1
133 3/8" × 1-3/4"_Button Head Socket Bolt 000067 4
134 M5 × 10/m/m_Phillips Head Screw 004264 12
135 3 × 8m/m_Sheet Metal Screw 007125 6
136 Controller Back Plate 007168 1
137 Left Connecting Cap (Top) 003051 1
138 Left Connecting Cap (Bottom) 003052 1
139 Right Connecting Cap (Top) 003053 1
140 Right Connecting Cap (Bottom) 003054 1
141 Top Motor Cover Plate 003368 1
142 Chest Strap 022945 1
143 Front Motor Cover 000924 1
144 Handgrip End Cap 003025 2
145 Bolt Cap 003024 2
146 400m/m_Audio Cable 004000 1
147 Plastic Washer 008095 4
149 Drink Bottle 000844 1
150 Beverage Holder 003234 1
151 5/16" × 3/4"_Button Head Socket Bolt 022523 4
152 M5_Split Washer 003167 4
153 Logo Cover (R) 003308 1
154 Logo Cover (L) 003307 1

Hardware Kit 003003 1
Screen Only for upper display 003364 1
LCD Overlay (Grey) 003391 1
Button Overlay 003395 1
Console Overlay - Red 003396 1
Console Poly Sticker 003399 1
Safety Key Red Dot Sticker 003404 1


	F80_expview
	Sole_F80_ExpViewPartsList_20100824



